FANTOM

EP-4WD = crc-n

1:12 Scale Radio Controlled Electric Powered 4WD Racing Car

INSTRUCTION MANUAL ;
it 3L/ EUR RS

XCERMICZDFHAEZR BHRACBEDTHCEREL TS W,
Before beginning assembly, please read these instructions thoroughly.

s

~N
OFNRIFHEIZ TIRICFHAAL TH D ET . XV TV ZAPN—Y DIIADRRIC OAVTF VAP —YIHMT BRE. EAVPEREESSBNELS
SEICUTCREN, AVTHY VL TORENLAR, BELKRD ICRERFTIREL,
DOIRFEIES U< BEHI—TF—EREXTERVELESLEE W, .
@ Take care not to lose parts or screws etc. when performing

- . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

.

KUBWRDIH, FEBMAKELEET 25EH0H D ET, *Specifications are subject to change without prior notice! (F03%)
© Copyright 2025 KYOSHO CORPORATION /2 M7 #5855

No.30637
30637-MM02




RE2Df-HDIEFH

SAFETY PRECAUTIONS

#1IT - ETORIICHT BRI ST,
Please read carefully before assembling and operating your model.

BE<—7 ERPEFICERGHEDSRET ZTRNDIHZERERLET,
WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bitz—7 BHOHEDRR LGS, PoOTRWGEWI LZRLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage
or accidents.
@ COEmIE. AN GERIENRE T, HATRHYEEA !

This product is a fully functional radio control model. It is not a toy!

@ ZOERERE LTI, ETHDMEILTY, ETEDAVT TR, 72300l EEEIHVWET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@7 /VHEES

READEMIE. FLHZRD EREGBRD AN, RBVRK (BRRR) RhORTEEGHVET,

Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COERERSICHURS IeHICTRDOEEZ, BT HEFY T,

In order to operate the model safely, adhere to following instructions:

e
By *TOHRPEFSHOEERPRBICERGRENRET BAREIBERBETLET,
Warning ! *Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:
L

Vs

- EI CHICA T HBAEZREE ThFHiH < TV, T ML TTRIE
NGEAHE BEERHMS>TWBAILT FINA R EZIFHERITHEII T
EEW,

Before you begin, read the manual thoroughly. First time builders should
seek advice from modelers who have experience in assembling models.

2k

PROHIBITED

P NEGFEEP. EDOTHREDBIET DT, +ERELTLIEEL,
oo NEBBFHRDWVBIBFATOIEE - REIBEIFTLIEEL,
This product includes many small, sharp objects, so it should be kept out
of the reach of children.

' (] ®
< \ ik
PROHIBITED

BT « DRRISHENIC LIEWTEEL,

BIEPRRN G EDRREICE Y T,

Never disassemble or install batteries with the polarity reversed.

It's hazardous and will cause damage to the batteries and/or electronics.

Hik

PROHIBITED

P-EE - ATH - HRDIAL TIEETERHEVTIREL,
ERORAEGVET,
Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.




ik
}J/M/ iy PROHIBITED
o — 5
-]
2ok . o
i Q
PROHIBITED
P 7O RERDEMHAEDDE UV, P EBOEEDED LUK,
BANKSTLZEOY FO—ILATEGLZY . EEPEHRDRERIC TQICETZRLELTRRZANTLRLEL, RRFADEEETEE
HYEY, BE. BROBHEPERDRRICE Y ET,
Always check the radio batteries! When the model is behaving strangely . .!
With weak dry batteries, transmission and reception of the radio fall off. Immediately stop the model and check the reason. Do not operate the
Models may become out of control under such condition, which may model until the problem is solved. This may lead to further trouble and
cause serious accidents. unforeseen accidents!
2k
PROHIBITED
P ETEETEWIF RGP, /
1L.EBRDEL RERE,
2L.ER. BEWETA,
MANTAZEEZRAICGEVET, Feo adblic). ADKEKRICHEY ET,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:
1. in residential districts and parks!
2. indoors and in limited space!
L * Non-observance of the above may be cause for personal injuries and property damages. )
é prd- o) S . .
=0 *BROT HEDBRFFIED 8, ROT EEBTEFY ST,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
\_
e N
2k 2k
PROHIBITED PROHIBITED
PGl L TUVBEIT. IERWEEEANGENTL EL, B EFEDE—Z—PRAE— ROV FO—5—FB< O TWBDT.
Do not put fingers or any objects inside rotating and moving parts! TOEBEVTLEEY, v7 FOBNAHYET,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
. J
(" 3=
AE *ZOHPZTFSHEWEREEREOREET I, MEERHRETHENDHVET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
\_
e N
2t
PROHIBITED
PHyR—PZy/\— FIAN—GETEDRIFWNIETERLT P ZET HIBRIEERNDBRRUCTIER L. FERET>TLEEL,
rEELN, Painting must be done only in a well-ventilated area.
All tools require careful handling to avoid injury.
\.

WL



P ETER. EITETEHEVEIILNTERAAC Y FEZOFFIC L, BiREXE
BOBMZEIRYNLTLRED, RIEEPEBORSR - RN G LB
BIEALHIET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

2k

PROHIBITED

7T FDEGTT AET BENDEG ) £ T OTEMEIGEDIF Y
LBEWTLZEW,
Do not point the antenna towards another person.

2k
PROHIBITED
B EITERE, TR T A EEE L TIIEEL,
Always run your car with the body shell mounted!
31
PROHIBITED

P> TEEDHA COETIF. BWEDRRICEY) EFTDTEPHIEEL,
VYYD BEEOIBEDEZ TV ET A,
<R, W, BFIDZLNETA,
cKreEY B )
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

Ve

Bk

PROHIBITED

P[5 CARHOE TRETEEEHEVTLREL,
BEKEY Y FO—IVARRETREDRRICE Y E T,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may
cause injury.

Bk

PROHIBITED

P REDE K EAHAEEDR VG EIERIABOREIE LEWT
FEEL,
Do not store this model in hot or humid conditions, or in direct sunlight.

B EHAIC, BEBDE ZFBHIEATOEOHRER L T EELY,
Check all screws, nuts etc. on a regular basis for looseness.

P fEA T2 3 2N LN DRIAH P BEEHEDBEF LIEWNTLEEL,
HEDQDRRAEGYET,
Do NOT install any option parts not made by Kyosho for this model.
To avoid causing irreparable damage, do NOT attempt any modifications.




ftilcZ 5 Z %40 / ITEMS REQUIRED FOR OPERATION

BT CICRELGTE

Tools required

ERAT2ITEDRRWLICIE. +2EBLTIREEY,
5= CAUTION: Handle tools carefully!
T=

7
*v FTA>TWATIE —fREyGTHE 77T —
TOOLS INCLUDED Tools ACCESSORIES
mALYF WSIFRVF M No.96508 B No.96509 .
Hex Wrenches Needle Nose Plier HGY a1/ TR TUITART IV TT)R
<1 HG JOINT GREASE ONE WAY BEARING GREASE

=<0
V

| eI IS
Wheel Wrench

&
®

B3y yL>VF
Shock Wrench

=

A
%
=

EF2020

= | &

| AV @

Scissors

O

®

BIAFRARSAN\—
Flat Head Driver

2mm%::@:@

W7SARS11—
Phillips Driver #1

| Io¥3:7757

EF2410© EF2410

2F v RV —RIESC(RAE— ROy bO—5—) EipgaHE (7 0R)

Toothpick

Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller).

W X(E

S =

@ DF Y MIE2F ¥ RIVIF—RIESCOTORDPBETT,
@This kit requires a 2 channel radio control set with 1 servo and 1ESC.

@7 ORDERWE. TORIHIBOFHAZBZSEICL T EEL,

@For more information on the transmitter, kindly refer to the

SN
B No.36231 B 552 7—7(12mmiE)
SPHATITYI)—<— GLASS TAPE
SP KNIFE EDGE REAMER :

— I

B TRF EER
W No.EFW015 Epoxy Bond >
KA =V L F(5/5.5/12mm) @
Wheel Wrench (5/5.5/12mm) ¢ )

WEREES BxYay Y
HER Instant Glue  Thread lock
Paint
ORT 1 DREITIE
RUA—RXA A
BRHVETT,
@For painting the body, [|¥
use polycarbonate
paints for models!

u /J\_ﬁ!'*j'—/j'\ 31~45mm
Small Size Servo

No0.82278
I ZH—/RKS3031-04M
Mini Servo

W VERURAER

instruction manual of the transmitter.

No.82147

Syncro 2.4GHz KT-231P+/Syncro KRG-331
Tx/Rx Set (XZfEHt Y +)

TX/RX Set

Small Size Receiver
No.82135

Syncro KR-331 S{EH(3E &)
Receiver

MAX 16.5mm
No.82146

Syncro KRG-331 ¥+ DTSSR )

Receiver with Gyro \A%xs;mm

WETRNYyTU—

|

No. 71322B

No. 71324B

No. GAB4202

W s
Battery Charger

ERETZ/N\y T —IGBELREREEAL LI,
Use the suitable battery charger for your battery.

GAB4202, GAB1202PB% 78 E T 25 & 1. A B Z

BA< 728 GACO100D Gens ace LiPo/\wF)—7AF 7% —
Y ERLTIEEL,

Always use battery protector GAC0100D Gens ace

LiPo battery protector when charging GAB4202 or
GAB1202PB.

KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH /\w 71—
KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH Battery
KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH /\»w 71—
KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH Battery
Gens ace LiPo 4000 Z L — bk /w74 (60C/7.4V)

Gens ace LiPo 4000 Straight Pack (60C/7.4V)

‘ No. GAB1202PB Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG)

Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG)

BE—4%— /ESC(RE—FO>¥bhO—5—)
Motor / Electric speed controller

PRAZS

Brushless Motor

MEAT TV LAE—R—:21.5T

Compartible Blushless motor : 21.5T
No0.37035
IV >480GOLDT 5 L RE—42—215T
LE MANS 480GOLD Brushless Motor 21.5T

v 7R 17mm
Shaft Length : 17mm
XY TDRE

15mmbl E

~—

—

Required shaft length

15mm or more

AE—FIvkO—5— ESC
No.82262-120 No.37051B
L=y 25— =7 1b(120mm) JU=> 2405 ESC

Racing Sensor Cable(120mm)

%

(60A/MAX13.52—2/)
LE MANS 240S ESC
(60A/MAX13.5Turn)

MAX
23mm

ERXTY v ¥~ BEAEE
Can be fixed to the chassis
with screws.




7OXRD#%#(E PREPARE RADIO TRANSMISSION

@ ORETDIERICLIEA>TEY FLET,
Set up the radio as explained below.

MKT-231PHXfEH EKRIZNZEME. 75 L RAE—2—&AICEHA
This manual uses KT-231P+, KR331 and brushless motor as examples.

NAY RRZY
Binding Button

“ LED

1
1
1
1
=] 1
1
1
1
!

:" ==l LEDLamp
) .
TJxAIbE—TREY
\ Fail Safe Button
""""" {} WAy FY—
Battery
WaC-Favba-5-60 4 %‘, W=7
Electronic Speed Controller (ESC) Sensor Cable
| =
= > |
E =
— g
l [ W17 WE—4%—
- Switch Motor
63 OFF
= B7>7r
W77V —R , £ WS Antenna
Steering Servo RecE:Ieiver
2 WA YTAVITRTAvY
Binding Stick
@iash BEF @START
XERICENEEY T 5, Insert batteries into the Transmitter.
B —R/ESCO— FEZERIC DR, Connect the Servo/ESC Plug to the Receiver.
MU LERRICEY FT B, Set trims of transmitter to center.
EEMDRA v FEANS, Switch "ON" the Transmitter.
Ny 7 1) — LESCEEET T 2., Connect the Battery Plug to ESC.
ESCDRA Y FEANS, Switch "ON" the Electronic Speed Controler.
| 7 WA A A7 B Binding.
ESCELY b7 v T B, Setup the ESC.
Bl ~)A—E#HH LTE—Z2—DEN TV BHHER, EJ Operate the Throttle Trigger to check if the Motor move correctly.
INY RIVESIH L TH—ROBWN TS HHERR, Operate the Steering Wheel to check if the Servo move correctly.
@i&hH BHF @FINISH
ESCDRA v F=Y]5, Swith "OFF" the Electronic Speed Controler.
XERDRAA Y F=t]%, [ Swith "OFF" the Transmitter.

> 7ORtEy FEEAGE, E—2—#&K. /\v T —ERERURAAC Y FONICT BHIIC. BT
A v Y—EROLICEE, 2APEFI—UHEETBLSICLTIREL,

3B When installing your radio system in your model, always make sure to set your model on
a stand so the wheels and the chain are free from any traction before turning on your

Caution . > . .
radio and or connecting your motor for the first time.




I THIDF= / BEFORE YOU BEGIN

I TORICTROZ EISERLTLLEE W,

O DFAEZ R Fidr. WBEZERET B,
O+ FDABZEHL DD,

KA—AR. FRHBBYELS. BEVRDDIRGEED. Hit T1—F—HHKE) FTTEEILEL,
QN EGRRBOELT A REMEZAGNE S IEREBEICL TR LEHNSEIITS. .

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s construction.
@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

Fv MUF FEPREDES EXPIIRRD S A TOE Y, SHBREICIIETRID B E T D THRIRL THSHBITTTLLEL,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ \EE D1 X / OTHER HARDWARE

3x10mm £X 3x12mm Y5 EX 3mm Ty —Fvk E2EUVYT 4.8mm R—)b 5x10mm N7 >4

Screw F/H Screw Washer * Nut E-ring Ball Ball Bearing
5mm

Ot== = Ol @@ & 90 @)

) 10mm
@ X DIESE / SCREWS
REVEX FrvTER HIEX v hEX
Button Screw Cap Screw Flat Head (F/H) Screw Set Screw
Ol Clm  (mm om
DA

Explanation of the part number

RIFZN—YHY b ENTWRRE
SUF—1FTSRAFVvIIN—YDRE Part number by which different

Part number of plastic parts with a runner. EF219S©® parts are set selling.
EF201 ] EF219s

I O 0 OO0

EF219S© x3
Body Mount A
RTA—TVMA

EF219S® @H

EF219S@ x4
Body Mount Washer

RTA—R IV Ty T v—

& (O) EF201]—— i
} O 00O
EF201 EF219SQ®
Bumper & Servo Saver Plastic Parts Set (FANTOM EP) BS)E}/ Mount ?
NI =R AN=TZ1\=Y £y b (T77 P EP) RTA—TUVHB
EF219S

Body Mount Set (FANTOM EP)
RTAITV M2y b (777 M EP)

SREAEICEONTWB Y — 7 DA

Symbols used throughout the instruction manual, comprise:

ABLUCHII TSR, xIOvIEERS, RH, 24y MEIZITS(H),
Pay close attention Apply threadlocker True-to-scale diagram. X Assemble as many
here! (screw cement). times as specified.
RAEITER, Y 4 BREEERTEE TS, ‘ C%hHvb35, AR,

Note the direction. 4CA Apply instant glue Vi@ Cut off shaded portion. For Right.

(CA glue, super glue).
Nl #SIEICHEIITS, BURE Adho il 2 mDINEDITS (B). ERIR.
P& Assemble in the s X Must be purchased Drill holes with the L For Left.

pecified order. separately! Specified diameter.
EBRCELSICHEIITS,
Assemble left and right

sides the same way.

ML




Screws, Bearings / %3, X754

©(mm

1-812605H x13
Button Screw(Hex/M2.6x5)
REVERNYIR)

©(jmm

EF230Q/EF238S0 x3
Button Screw(Hex/M2.6x8)
REVER(AYIR)

©(m

1-S13004H x3
Button Screw(Hex/M3x4)
REVER

(©)(mm

1-S13008H x8
Button Screw(Hex/M3x8)
RE2VER

(©) jmmm

1-813012H x1
Button Screw(Hex/M3x12)
REVER

EF2020 x1
Spur Gear 48Px71T
RIN—F17 48Px71T

EF2020 x1
Sprocket Guide
A707ybAR

(©um

(© o

1-832606H x5 EF239S @ x4

Flat Head Screw (Hex/M2.6x6) ~ Flat Head Screw (Hex/M2x10)
HSER (AYZR) BIERANYIR)
EF2335 x4 1-802608TPB x1

Flat Head Screw (Hex/M2.6x10) TP Bind Screw(M2.6x8)
HIER (AYHR) TP FER
1-533006H x5 EF239S O x2

Flat Head Screw (Hex/M3x6) iap\§;[etiv;(<M2X12)
BSER (NYIR) v

1-S33008H x14 1-523006 x2

Flat Head Screw (Hex/M3x8) Cap Screw(M3x6)
HIER (AWIR) FryTER

1-833012H x2 1-£015x3  1-E020 x3

Plastic Parts / 7S5 AXF v I1\—Y

Flat Head Screw (Hex/M3x12)
HIER (A\YIR)

E-Ring(E1.5) E-Ring(E2.0)
EUVY EUVY

1-S53003 x5 @ “E]

Set Screw (M3x3) E;iﬁgﬁf&s

YR FAOVFYE

1-S54004 x1 @[B

ietjlsfée}"(’ (Méxd) 1-N2630N x3
Nylon Nut M2.6

@ﬂ FAOv Fyb

1-W260705 x10

Washer M2.6x7x0.5

Tyye— 1-N3033N x4
Nylon Nut M3

@ FAOY Fb

EF2350 x4

Washer 3.3x8x0.3

Tyr—

5vF2:11 G“QEGF? 3? X4 BRGO34 x2

asher MOXexL. Shield Bearing(6x15x5)
TyIr—

I=IVRRTYV Y

ol

BRGOO7F x1
Flange Bearing(3x6x2.5)
TI3VINTIVY

a
\_’
BRG002 x3

Shield Bearing(5x8x2.5)
I—=IVRRTY G

Ol

BRGOO3F x1
Flange Bearing(4x8x3)
TIIINTIYT

BRG001 x2
Shield Bearing(5x10x4)
I=IVRRT VG

EF2020 x2
Diff Gear A
T7FYA

EF202@ x1
Diff Gear C
T7FYC

EF2020 x1 EF2020
Diff Gear B Rear Sprocket
T7FVB Y R707yk
© |
1708B x1
Antenna pipe
TITTIAT

EF205@ x1
Upper Suspension Arm

TYIN=HARY Y3V T =1

EF201 x1
Bumper Set
AV AN
b © )
EF240S@ x1 EF240S@ x1 EF240S@ x1 EF240S@ x1 EF240S@ x1

EF205@ x1
Lower Suspension Arm
A—7—Y% A3V 7—L4L

%g:gw@@@@@:@@@

g o

EF231@ x1

Main Chassis ﬁc) Q

b 0%
EF241@ x1 EF241@ x1
Shock Wrench A Shock Wrench B
2avyLUFA 2avILVFB

EF231@ x1
Front Plate
7087 L=k

EF232 x1
Upper Deck
TYN=TvF




Metal Parts, ETC / AZIbiIx—Y

S gm0 @ O

EF235@ x4 EF239S@/MXWO007 x4
King Pin Ext 4.8 Brass Ball
FUOEVEX 48T FRR—I

Front Wheel Shaft L Front Wheel Shaft R EF211

o x1 EF211® x1 EF244S x4

IOV RRA =V v T L IOV RA—IV v TR Front Wheel Hub L Front Wheel Hub R ) LW Wheel Nut Silver i
JaVMRA—IVNT L TEYERA—ILN\TR BERA—ILFY b VIbN—

EF233S® x1
Rear Axle Mount L
Y79 RV L

Ol

§C222-04 x1 ORG02BK x4

Shock Gasket 10mm O-Ring(P2/Black) Silicone O-Ring(P2/Clear)
Y3y ATy I0mm  QUY S (PUTSyY)  YUAVOUI(PAY)T)

EF210© x2
EF24250 x1 Diff Gear Shaft “: O ]] @ O
Damper Ball TIFYIYTE EF210® x1
EOZAricl” EF2100 x1 Rear Shaft Collar EF2100 x1 92638 x8
EF210@ x1 Gear Diff Stopper )10, 51 =" Rear Wheel Hub L Snap Pin 6mm
RearWheel HbR = 4772 by /{— ¥ RA—ILNTL ATvTEY
Y RA—)LI\TR
UTO19 xd (OO T
‘ [
Flange Metal 3x6mm | | | |
a7 955954l EF2395 © x2 0000 © 000
Front Axle Ext Tie Rod M2x35
JOUR AR Ext 240y R EF219S© x3 EF219S® x1
Body Mount A Body Mount B EF219S0@ x4
RTA—<TVMA RT4—<IV B Body Mount Washer
EF240SO x1 EF239S @ x2 RTA=RVV Ty v—
Shock Cap Collar 4x2.2mm
VERVES SV ho—
EF240S@ x1 O
Shock Body
YIVIRTA—
EF222 x1
im T Pinion Geqr 21T 48P Long
EF240S@ x1 EF240S@ x1 EF243 x2 EF23850 x2 e ad
Shock Shaft Shock Spring S Front Spring M Servo Mount B Front S
Sqwhs o Ny N N —RTYS procket Ext
ZErZPA Tl YavyRFyyS  TAVRRTUVIM  FTAROVEE o ey e
( 1 1l |
° EF236S@ x2
EF2300 x2 EF214 x1 Deck Post S
Servo Saver Spring Front Axle L [! il] EFZOSGS? FyEEZRS
Y—Rt—N\=XTUVT T PERILL nuckle stopper
b7 FYIIVARYIN=
[ [ O [mm EF23650 x2
EF209 xt Deck Post L
Rear Shaft TYFRRARL
VYo 7h
EF2335O x1 :O IE
Rear Axle Mount R
EF233SO x1 EF239S@ x2 EF2458 x2
| 7 D .
| <9 A :/ ~ o H— S 77—
AR TOVRFIRIVRIVIR TORFIANRG AL | XTI IANTT = BRIk

S

EF218Bx1

: Ladder Chain
EF233S® x1 ( F1- )

Shock Stay
YAVIAT— EF242S0 x1

Antena Wire
-G

Rubber Parts, ETC / S51\—I1\—Y., ZDfth

SIL0300-8 x1
Silicone OIL #300
2)AVFAI

96441C x1
Sponge Tape

ORG02CL x1 ARVIT=T

| SILICONE SHOCK OLL |
#300cst

94752 x1
Waterproofing Tape
FhkoIVT7T—7
EFTHO01W x2 EFTHO05W x2
Pre-Shaped Front Tire H38° Pre-Shaped Rear Tire L25°
g!ES;IaPe e ety TOYMAT H38 BERE T RA Y 25" BB
TAT—




Ty — L
Knuckle Arm

EF211@/EF213@

1-812605H

BH M2.6X5mm

@
@@

Option Parts | # 7> 3>\—Y

E FWOO 4 BRGO34&#3E

Instead of BRG034

©
@@

Front Double Bearing (Gold/2pcs/FANTOM EP-4WD)
Fa/M AT/ (G=1VRRN 772 M EP-4WD)

ZOYMRSA4T
Front Drive

EF237

EF234REDT VI T ART YT :%

ITIERIFTRDERI ) R 2B LET,
Apply special grease (sold separately)

to the one-way bearing inside of #EF234.

96509

One Way Bearing Grease
TVIIANTIVGTIR
Or

FdZ

96510

High Durability Ball Diff.Grease
BRAER—IVTTIIR

E FWO 0 5 EF205@Q0 &

Instead of EF20500

Carbon Suspension Arm (FANTOM EP-4WD)
H=RIH AT =L (77 b L5 EP-4WD)

e N
RA—IVLF RDERSEFY FLUTEIWBELE T,
Wheel Wrench Cut off part of the figure.
N\ J
EF2130@
BRG034 1-S12605H
BH M2.6X5mm
EF213®
EF211@/EF213@
EF211@/EF2130 % /
@ EF2119®
EGEBARALYF 2mm%E (D
rg‘ FEoT Lot ERHT B,
) ] sndll Tighten Wheel Hub using
BRAIAVE ) %Y 2mm hex wrench.
r.g- Left (the reverse) screw with a groove line ER.ZAVELE)RD
‘ For Left side (without a groove line)
EF205@ E @
1-S32606H
I FH M2.6x6mm
&> =
EF205@ '
CA\D,
uTo19 AN <5 I EF205@
~ X I
EF2\34 @/\I
n BRGOO3F [f» &5
' N b &S
) 4x8Ix3F ﬁ%&zaese /\ s
< BEERI CEELEY,
DIFTEFE
Attach with small

amount of super glue.

1-E020——2 g
E-Ring E2 EF2050
019
1-S33006H E
FH M3x6mm
@ 1-$33006H g v
E FH M3x6mm &_4
P4
Q 1-E020 €5
E-Ring E2

10




Zavrr3147 - N
Front Drive : DED XIOVIRIEHTET,

‘ (BU7EY)
(-

Apply small amount of thread lock.
(Sold separately)

#2IOvIRINNEHFHDER L—RIMEEN L1555
DTEELTLEELY,

% If the thread lock agent protrudes, the steering
will not move smoothly, so be careful.

BRARIAY) EF243
For Right side
(with a groove line)

J
YEOT)RAEFTET,
‘ (RU5EY)
sl Apply small amount of grease.

(Sold separately)
EF235@

1-W260705
Washer >
M2.6x7%0.5 @/ ! @
EF235
Option Parts / #7531 %Y EF2350 12W260705
_ g

EFW013 Instead of EF243 <5 ERRIRL
\“\

For Left sid
A \t'/ N (\;\)/irth?)utS Ia Srooveline)
DEOTYREMIET, N
@ @ S Pink EIE ‘ y/(
s Apply small amount of grease. | (\ @
@ @ Bl (Sold separately) &S AN
ue i

96508 EF2350 1-W260705
Front Spring Set (S-Pink/H-Blue/Ext) HG Joint Grease "Mvgs;gxo , EF235@
TOVRAT e MSEVM T Ib—Ex) HGYa( VMR 3x8x0.

ARTT7ITE4A4AY R

Steering Tie Rod @EF23939/WXW007 17.0 tl
¢ 4.8 L mm
@) N\ RFTUsALOvE
( [ 1| € I Steering Tie Rod

EF201H @\

EF239S®
2x35mm

AF7IVT214av R
Steering Tie Rod
~ EF201H

EF239S Olwxwom@/@ m

48
H—REe—/\— RFTYGH—R
Servo Saver @ Steering Servo EF238S©

1-W260705

H—iRk—> M2.6x7x0.5mm

p
rg- Servo Horn
(-

EF230@ 23T EF2300 25T
SANWA. KO  FUTABA.KYOSHO

) Y RIcADEEREE
rg‘ WET,

sl Match the screw with servo

1-S12605H
BH M2.6x5mm

e
4 & RFTYITH—R
) | ) Steering Servo

1-W260705
M2.6x7x0.5mm

type.

P 1-S12605H
@(]mmmm BH M2.6x5mm
EF230Q/EF238S0®
BS M2.6x8mm

@ (o () (jmm

1-S02608TPB  1-S13008H
TPB M2.6x8mm BS M3x8mm

Assembled H—RDZ1—r3IL%

MMESHED, Il The steering servo is in

Match the shape. neutral position.

11




ﬂ IJOVMRSAT
Front Drive

(o

EF219S@®

Body Mount Washer
RIANTEDEWBERELE T, (1F4E21%)
gl 2mm DEERFBHTELT,
dlll The number is adjusted according to the
body. 2 pieces as standard.
Itis able to adjust the height of 2mm.

TRFVEBERITEELEY, DI EEE

3 Attach with small amount of Epoxy Bo

@

ATTITH—RIIV
Steering Servo Mount

H—RORRICEDE TRINNIET,
rg- Install according to the shape of the servo.
C_J

EF230@/EF2385®
BH M2.6x8mm

nd. S

1-833012H

FH M3x12mm

1-N2630N
M2.6

=
l PGS-HX servo.

EF230Q/EF238S®
BH M2.6x8mm

2 IPGS-HX Y — REEMTIY
Mount holes for Sanwa

©®

i

1-S33008H
FH M3x8mm

12




ARTTITH—RIIV b
Steering Servo Mount

@ EF239S@®@
2FETUSABATY CAP M2x12mm
@@IDDMW Steering Tie Rod I

EF2395@ P
FH M2x10mm
( > 2\)
\ ¥ )

©aq

EF239S@
4x2.2mm

~ EF239S@®
M2

ATT7VT2140Y FORETr—A%RELEY,
rz‘ Adjust steering tie rods length for toe angle.
-

D2 et 2 TN
Center hole of the
chassis.

EF239S@®
M2

EF2020
ARTTIV T —R et/ 2—IcEhETRIELEY,
rg- Mount the steering servo on center of the chaccis.
-
TIFY

Diff Gear

EFWO007S

6mm>/+ 7k
6mm Shaft

@ ©1-S53003
Bss uaxamm E S
/ l / pory
EF209 @ @I] 6mm Ball Diff.Set (Silver Carbon Shaft )
BRG002 6mm R—)b7 7k (Vb= A=K+ TH)

~ 5x8x2.5mm
X / EF202© EF210@
S,

EF2020

Ol

BRG002

@ / EF210© @ﬂ]
@ /3)(6x2.5mm
@&)

e

iff WD TR BE<HRRILET, @HB 1-N3033N
g;f%f;i:g@;};;%}’ggﬁn: ZéM\)ND) rg' Do not over tighten! Check and makes sure it move smoothly. M3

Option Parts / 7> 3>/\—Y
EFW002 Inatead of EF209

S5mm¥+ 7k
5mm Shaft

EF210Q

13




muwax;wwr
Rear Axle Mount

& () mmm

EF2335@
M2.6x10mm

€ (©)(jmm

1-S13008H
BH M3x8mm

, Odb ERICRBHRICEY FLET,
Set as a logo will be the upper side.

Acr01B BELFI— Y DREIE0N—IBE,
@[B ! Refer page 20 for ride height and chain
C_J

length adjustment.

EF23350
EF2335®

OdB LAl EBRRICEy M LET,
Set as a logo will be the upper side.

11 ol
Diff Gear

1-S54004

D

EF2100

EF2100

Option Parts / 7> 3>/\—Y
EF21000 L3
E FW003 Instead of EF21000©

SP Rear Wheel Hub (L/FANTOM EP-4WD)
SP X RA—IVINT (/77> s EP-4WD)

screw onto the
flat spots. one sheet of paper inserted

SS Méx4mm
FESG@EICEY b
| g exEmwiLG, F ORI RSO
Sl Firmly tighten the set TEREDOTEELET,

BRG001
5x10x4mm
EF233s@
FH M2.6x10mm
1-S33008H g
E o ©0 4
4 N\

Tighten the screws with

between both gears.

19k

ESGMElIcEY b
Tyl ERERFDAL,
Sl Firmly tighten the set
screw onto the
EF222 flat spots.
21T

No.37035

JVR V480GOLDT 5/ L RAE—42—21.5T / \
LE MANS 480GOLD Brushless Motor 21.5T
)
el
BRG002
5x8x2.5mm

Ricabus
‘ Line up holes.
C ]

14




TYIN—TYF
Upper Deck

BH M2.6x5m

TITFINA jféﬁﬂi?%f%‘éttﬂ}wﬁﬁiﬁ @
r.g' Install when using the arienna pipe. 1-S12605H g
m

EF201H

\EF2426

BE! \ETER
1-S12605H Important ! Note direction.

BH M2.6x5mm

1-S33006H
FH M3x6mm

1-S13008H
BH M3x8mm

EF2195© /
' A

9@1-33300%
FH M3x6mm

1-S13008H
BH M3x8mm

EF201[

mmm—a‘-\y#
Upper Deck

1-S13008H

12/

1-S13008H g
BH M3x8mm

- N\

AE7T—7 CEAELTELT,
rg- Mounting ESC by double side tape.
(-

? BH M3x8mm

96441C
Double Sided Tape
mET—7
\_ J
ESC
37051B
LE MANS 240S ESC

)b+ < 2/240S ESC

1-S33008H
FH M3x8mm

1-S13004H
BH M3x4mm




12mm
\\‘

GlassTape = —« |

ISRT—7

Ny7)—
Battery

14/

Waterproofing Tape

BakOIVTT—T

94752

Ny T —ITBhk IV T T—THIEIE T,
Apply waterproofing tape on the batery.

Chain

Fx

L.

T
R&HB,

Chain should go over front and rear sprockets,

w
then choose where to connect as shown

o
B

FI—V%ERIERT
EBE|CDIRC

®

RAFARSAN=T L BDFT—2 DY A %FTY,

Use a flathead screwdriver to raise the chain tabs

@

7

About at least 3mm of clearance is secured when

=V BROTWEWRETRIE3MMZED Y V75
chassis is NOT curving.

VAEHERLE T,

70> Ml

FIECER
Important ! Note direction.

B!

BTEET, 21N~

Chain tension adjusted by rear axle adapter, 21 page reference.

s 5 = oy
B2 |2 ¥
Ao ne i
WE |ANE S
J/rk DMw . AY
A= <
he |NE "y
2 N\ = = o T
£ 48 mm_umm.l. g
S FS .
FEae [R2E R
o NG ~ G 1
+6 T 7\ _ =1 -
.am \.m I%me. N
c =2~ th ®@®© W
NE RS | og X
NREY 8
N o o] e o ~
%3 Ny +
e L £ =
®E WS

|

16



16 B
Shock i

e Y @55 L TRESTLS
[
-

MANET,
1-E015
E-Ring E1.5

Press the W mark with your
Ne )
=)

DI DETHE
fg‘ TAIVEANET,
dll Fill oil to this line.

fingernail and insert it all the way.
= —EF240S @

% - J
I oy

L]

EF240S© 4 Iy T b EREETIHLA
l |:> HRDBAAIVZREXT,
S 2K Insert shaft all the way and
b 722050 @ remove excess oil.

2
N aeso
@

EF240SQ®
ORG02CL

oY YyP2y T —
O-Ring P2 Clear

EF2410
EF24050
<R TavgLUF
WP Shock Wrench
EF24ose B
S
q EF2410©

BAY R"A—Ib
Tire Wheel

EFTHOO1W

EFTHOO1W
EF2448

AR

EF244S
G

Receiver

96441C
Double Sided Tape
mEr—7

EF2020
RA—IVLVF
Wheel Wrench

EFTHO05W

17




18
Shock

1-853003
SS M3X3mm

0

EF2420

TUTHR
Antenna Wire

e

Install when using the antenna pipe.

E TITTINA T = ERTASRICEMITEY,

20mm TUTHEHE
Fg‘ BICLET,
- Do not let antenna

wire outside of the
__1-853003

tube as damage
SS M3x3mm will occur.

& J

M3 BH M3x12

mrﬁ‘?—‘»r—t‘y b BE FH-I
Body Cut Paint Decal

NAY M AV IRURTAITZRITE T,
Paint. Cut and Make a hole to the body

Blue
71—

6emmaONERITET,
Drill 6mm hole to the body.

6mmONZRITET,
Drill 6mm hole to the body.

White
RIA+

AIO—
Yellow

BELEFEA
No Paint

XS

EFB002©

BEG AT RADREC - — /L — %
rg' EHLET,
Al After painting, remove the protective film

from the body shell.

HAvbZ4IiB>T
HAvhLETY,
Cut along the cut line.

18




mrﬁ?»r—t'y hoBE FH—I
Body Cut Paint Decal

HEOPERRIERE KT R T ERTYA—

THBEMBRODLBWVTT,
K RAEREGDORT Y H—EBESEET,

We recommend to use dish detergent to fix the position of the

decals. Add few drops of detergent to water and apply between
the decal and body, then position the location. Make sure that
there is no air left between the decal and body when applying.

EEETHAERL—XITE
EHET,

Follow the numbers in
order when applying for
best result.

LO/RO

DREZFSL

[E10mmONEHITET,
Drilla T0mm hole when
mounting EFW001G/S.

EFWO001G/SZEXJIT B & &

Option Parts / # 7> 3> \—Y

-e e
o

Wing (FANTOM EP-4WD)
T4 V(77 b LEP)

EFW001G/S

’ G:Gold
:Silver

19




FANTOM EP-4WD Ext SETUP MANUAL

20

7 7 > b Ls EP-4WD ExtD4i&

7 77 b L\EP-AWD ExtDREE 100%FIBE € BT 7 b LDIWDEIEE RDICEBRT 2EHRLBVEY b7y FITDBEHAVET,
Structure of Fantom EP-4WD Ext

THE BEST POLICY IS TO GRASP THE STRUCTURE OF THE MODEL FOR LETTING IT SHOWN THE BEST POSSIBLE RACING CAPABILITY.

1; 7AY FMAYRTYY A TOR(ER)DESTLICEN. 7OV MAYDADBI Y21/ v KUBLKEEELE T, ZOEEGEE 7OV DT Iz 75y FITEWTU—ILT
Wa T HBEEETOEEZT OV MIEENHDDVER A, ZOTHEEETOLEFHENIERE DRI BIELBEREETRIC T2 VOB LRI CHTTOV M
AV ICEREN DD D BDTAZ— FEFGREY VAV HEELTEE T CEVET,

1: Because of the difference in the diameters of the front and rear tires, the front tires rotate faster then the rear ones. He built-in one way clutch make the front
axis running idly when the car going straight; as a result, the model has less running resistance. When the rear wheels come to slip on a course, the front wheels
will be then driven; and the car is kept going straight.

VY24 VH 1 EEEY L. 7OV A VIEZDHKIFWNICERET S,

When the tear wheels rotate fully, the front ones travel this mach.

2; DEICEEETHSI—F —Z D BEFICIZBD B H M DFIERO PBIENRID 2 AV TIEEEGENTET,

ZDEEQDZAYIZOD V2 VTERIUHNZNLYEEBDDENEQDT O M A PICERE DD DD e WA RICHERD U IE > TV A e blc Y& T, Ffea—
Z'g— YGRSV 224 Y@HiBY ) v T RS LESEEFFHNIHNOOD 7OV MAVITHHN 7OV FRSA T DIRKEICHZDTAE Y Z LEWTO—F—%fbH BT EH T
RETY,

2; When the car takes a corner, the inside of front wheel goes differently than the out-side one. Then the wheel @ is engaged to be driven, pulling the car into the
direction of the turn. Also while taking corners, if the rear tires @ slip and lose the traction, the driving power works only on the front wheels, @ and @, to enable
it turning smoothly without a spin.

B) e

BAVEDEYTAVYT

1: 7 7> b LLEP-4WD Extidpifg D 2 1 Y EDE TETIENEZEZ2ENTEE T,

Setting of Tire

1; The running characteristic of the Fantom EP-4WD can be varied by differentials in the diameters of the front and rear tires.(Example)

HIBDZ2AVE
0)7_‘:‘% =771~ > A
Differential betw ZT{ AL
Steering Characte

een Front and
Rear Wheel

(=] |
45mm 50mm 5mm / s
a

Za—FIIWBoFeh—T S5V %ED)
Neutral Steering (taking corners according to
your stick control)

-]l
44 52 8 =
mm mm mm
/ F—IN—=RTT (Bofe T4V KUELHH D)
Oversteering (turns with a shorter radius than
your control)

=] |
e
48 50 2 —
mm mm mm
/ / FUE—AFT(Bo SV EYRBEE)
Understeering (turns with a larger turning radius)

2; FEEDRIEHETERME . BBE. A VYDAV INTY P RTAREICKVEBVET, BEZ D2 VERURAT TSRO TEEIC LYy T4 LTLIEEL,
2; The data described in the above chart is only an indication and may be variable depending upon condition of the driver’s skill, ground surface, bounce of tires,
and the body.




FI—VEHERDRERE

VY79 AVT ET2—DOBSIREEZEZSPECF I —VDRY EEREHETEXT,
How to adjust ride height and chain

Chain tension and ride height could be adjusted with rear axle adapter direction

( @ /—<IVRIYav (EE mARY I EDLY) ) @ L TAEIFZDEFALBEARRS, (ER RARY: DB
Normal Position (Ride height: High/Tension:Tight) Change from A to B without rotating
YT s R LT — (Ride height: High/Tension:Loose)

Rear axle adapter Fr—YORIDIMmDEL,

Chain gets loose by Tmm

\ Mark 1T IT iy 1T IT ]
OnE% L FAEZS, (BEE EARY DBLY) OQALBEABZ L TRAEEEZS, (BEE E/ARY:EDLY)
Rotate the adapter (Ride height: Low/Tension:Loose) Change from A to B and rotate the adapter

. (Ride height: Low/Tension:Tight)
Fr—2DRYH1IMmDZx
1mm ?\flig‘;:t’mg:)febl\)?i mm and R BHEM.IMmTHS,
:> the ride height gets lower by 1.3mm Mark Ride height lower by 1.3mm

CII IT ] A CII IT ]
BE55 R%& /Ride height chart (mm)
BA VR
Tire Di1ameter M 42 43 44 45 46 47 48
Front 3.5 4 4.5 5 5.5 6 6.5 7

Rear (Hi)

Rear (Lo) 3.2 3.7 4.2

21



Exproded View
pay: 5

92638 @ EF2195
t% / o}

1708B—_|
1-513008H
EF218B /
1-S53003 EF2195@
\. _ER40 /
1-512605H \? ®
EF201H1 SN 92638
\ﬁ 1-553003
1-513008H 1-513008H
1-512605H  /
\
=~ 1-513008H

o & @
EF239S@\i
\\
EF2395 @/MXW007— (%) [23950 s1300an S
EFZO]E\% / Er201@ EF2395@ 1-533006H
EF2395@—@ \ / / EF230@/EF2300 $
oY /
EF23950 EEFzsgs@/waow\Q%@ 1-533006f1
EF2395@— @ >
EF2395@
S /
® er01B
EFTHOO1W /V O%/ o
EFo445 / 1502687P” g \ EF2395@
/ 2300 QPP \ /EF23959/MXW007
P N\ EF2300 .y
1-513008H EF2300 EF2395@ EF2395@
o EF242S®
\
o 62350 % EF2395 @/MXW007
/ #1 ~EF201H
7 _ Egigg S— 3050
’ —
/ 0& dwmomssg EF23950
/ AR ®
EF211@/EF213@ 0 S EF2455 £2050 ? ORGOZBK§®
1-512605H ‘ ) — ? 1-532606H ®
BRGO034 .
S
1—W260705/- / ?
TS e Yy ¥
UT019/© EF213@ | EF205@
BE| EF235@ EF2130
Important! EF2359/ %1 EF237 \
. 5 <) FF2050
%1 BRAYAVE ) 2 EF234/ SEN
Important! Left (the reverse) screw with a groove line BRGOO3F o \EF23959
X2 ERAVELME) XY

: R . T—EF2075®@
For Left side (with a groove line)

EF235@

UT019\\?

EF243

1-W260705 %
LAl GEAR RATIO
PINION CHART
14 5.07 / 0 /EF24SS 1-533006H 8 %
15 4.73 EF213@ EF211</9/ ) P N /BRGO34 N0z
e 2 218 N\ ,? ety
17 4.18 1-W260705 — / p
18 3.94 ooty — © 0@
;g g;g 1350 =
. _— 1-512605H EF2445

21 3.38 [r2350 EF2110 | EF2020
22 3.23 2 |
23 3.09
24 2.96 :
25 2.84 N'
26 2.73 ~
27 2.63 §

22 © Copyright 2025 KYOSHO CORPORATION / 22 4 s & 1 5L



EF2405@

EF2405@ @
(c} \ﬁ EF2\4050
EF240S O
P Aad

ORGO\ZCL
1-E015 ‘\
X Q\EFMOSG
N S
D \

EF244S EFTHOO5W

EF2020@ EF2405@

SC222-04

N\ / / D/EFZ]OG <
1 @)" ) \ EF24050 SIL0300-8
EF201E ) M — N EFRe0se

BRG/OO
@ /,: EF24050
’4:@ 7
\ ‘ Co E;zoze EFZ41@%

2020 /.
1-513008H io

EF2335@ X
1-553003 @ I 17,\‘303315'\723359

Emz\ e 1-N3033N  EF2335@
EF201E1

~ < BRGOO1
@@/ s 1-554004

\@ EF2335@
EF209
/ 7
®)

1-N2630N

T~
EF2385@—__

() I
1—W2607§ ~¢'~' T
Q |58
g Ne 1—N2630N
! h\
TEF2385@

EF2365® EFTHOO5W EF2is

/ of .
1-512605H / q’ EF2365@
=
LNEF230@/  EF2310 =)
1-512605H 1-W260705 EF23850 -
EF2195@

1-533008H

!g/,% |
o d =9

FANTOM EP-4WD Ext 23



FANTOM EP-4WD Ext PARTS LIST

© (fm

Button Screw(Hex/M2.6x5/10pcs)
REVEZM2.6x5)(N\YIR/10A)

1-s12605H  [1-S13004H 1-S13008H
BH BH

©(m

Button Screw(Hex/M3x4/10pcs)
R ER(M3x4)(N\Y T Z/10N)

(©) (fmmm

Button Screw(Hex/M3x8/10pcs)
REER(M3X8)(N\Y I Z/10A)

4-S13012H
(©) (ummm

©/ jum

1-S02608TPB
TP
@ o

(©)

Flat Head Screw(Hex/M2.6x6/10pcs)
FFER(M2.6x6)(N\y 7 R/10A)

Button Screw(Hex/M3x12/10pcs) Cap Screw(M3x6/5pcs) TP Bind Screw(M2.6x8/10pcs)
REEZ(M3X12)(N\YTZ/10A) Fr v TER(M3X6/5A) TP/INA > FER(M2.6x8/10A)
1-532606H ___11-S33006H 1-S33008H
FH FH

(©)]m

Flat Head Screw(Hex/M3x6/10pcs)
FIER(M3X6)(N\Y 7 R/10A)

" ©)mm

Flat Head Screw(Hex/M3x8/10pcs)
FIER(M3X8)(N\ 7 R/10A)

1-S33012H
FH
(o) mmmm

1-S53003

el

1-S54004
©lill

Flat Head Screw(Hex/M3x12/10pcs) Set Screw(M3x3/10pcs) Set Screw(M4x4/10pcs)
HIER(M3X12)(N\Y 7 Z/10A) v FEZ(M3x3/10A) 1w FEZ(M4x4/10A)
1-N2630N 1-N3033N 1-W260705
Nut(M2.6x3.0) Nylon (5pcs) Nut(M3x3.3) Nylon (5pcs) Washer(M2.6x7x0.5/10pcs)
FvFM2.6x3.0) 710> (5A) FvhM3x33) F1a> (5A) 7% —(M26x7x0.5/10\)

1-E015 |
=

E-Ring(E1.5/10pcs)
EU>J(E1.5/10A)

1-£020 |
C

E-Ring(E2.0/10pcs)
EY>J(E20/10A)

e
\_/

Shield Bearing(5x8x2.5) 4Pcs
—IVRART )27 (5x8x2.5)4N

BRGOO3F

Flange Bearing(4x8x3)2Pcs
TV INT) 7 (4x8x3)2 A

BRG001

Shield Bearing(5x10x4)4Pcs
2= )URART YT (5x10x4) 4N

Flange Bearing(3x6x2.5)2Pcs
TIVINT) 7 (3x6x2.5)2 A

BRG034

Gl

Shield Bearing(6x15x5) 2Pcs
2= JURART1) 25 (6x15%5)2 A

ol

O-Ring(P2/Black) 10Pcs
0U>J(P2/7Z %) 10A(SP18)

©{

Silicone O-Ring(P2/Clear) 10Pcs
)20 5 (P2 UT)N0AN

Color Antenna (Black/4pcs)
AZ=T2TF BER vy T AN

-

Waterproofing Tape 15mm x 35m
Bk 1) 77— 15mmx35m

96441C

Sponge Tape(1x100x150)
ARVTT7-7(1x100x150)

Snap Pin (10Pcs)
2FwTE(10Pcs)

©0

4.8 Brass Ball (12pcs)
487 ZZR—IV (12/BAY)

Ol

Shock Gasket 10mm(4pcs)
2avIAR Yk 10mm@A)

SIL0300-8

Silicone OIL #300(80cc)
)27 AL #300 (80cc)

24

Bumper & Servo Saver (FANTOM EP-4WD) Diff. Gear (FANTOM EP-4WD)
INVIN={—RE—/\— (77> b L EP-4WD) T 7%V (77>~ L\ EP-4WD)

EF205 EF207S
0 °—?® 9o
0@ Q o
o °
| — E2.0 Clip x4
© x2pcs @ P xipes o
Front Axle Mount (FANTOM EP-4WD)

Suspension Arm (FANTOM EP-4WD) LW Knuckle Arm (2pcs/FANTOM Ext)
Y R7— 15 (T7 7 b s EP-4WD) TOVRTIRNRTY M TP/ ALRAD) | (B 7IV7—LQNT 7Y E)

EF209

Steel

|um

O

[ &

Rear Shaft (FANTOM EP-4WD)
Y%7~ (777 L EP-4WD)

EF20 |
(n, ),

O©lJo om O
O OLT 10 x2pcs SSM33mm SSMaxdmm

Rear Wheel Hub(FANTOM EP-4WD)
YN RA—IVINT (77> b Ly EP-4WD)

(o, o, O

Front Wheel Hub(FANTOM EP-4WD)
70> bRA—)VINT (77 b L5 EP-4WD)

=Hm = O

() O O xdpcs

Front Wheel Shaft(FANTOM EP-4WD)
7Y bRA—)V¥ ¥ T b (772 b LA EP-4WD)

(::I\

Front Axle (L/FANTOM EP-4WD)
78> 7Y )V (U772 b L EP-4WD)

EF218B

A

N
[ IEXXXI )
Lg

OOOOl

L4
© x3pcs (b} © x4pcs

Body Mount (FANTOM EP-4WD)
RFA—=I> b (77> b LA EP-4WD)

Ladder Chain (FANTOM EP-4WD)
FI—> (777 EP-4WD)

25T
©fmm (o)

@ BHM2.6x8mm  BH M3x8mm

Servo Saver (FANTOM Ext)
HY—REe—I\— (77 ML Ext)

oM

SS M3x3mm

Pinion Gear (217-48P/Long/FANTOM EP)
EZA Y34 (1T-48P/02%5 /77 M EP)

Main Chassis (FANTOM Ext)
A A VY v — (T7V M EXY)




FANTOM EP-4WD Ext PARTS LIST

EF232 _JJEF233S

@ FH M2.6x10mm x4pcs
BS M3x8mm
Upper Deck (FANTOM Ext) Rear Axle Mount (FANTOM Ext) @E
TuI—TyF (T7 R Ext) UYTIRIVR IV R (O7 ks Ex) M3 Nylon Nut

[meanm]

m (o) G

© xdpcs © M3.3x8x0.3 xBpcs  M2.6x7x0.5 x6pcs

King Pin Ext (4pcs/FANTOM Ext)
FUOEVEXXCANT 7 b s Ext)

Front Sprocket Ext (FANTOM Ext)
78V A7y b Ext (77 b LEXD)

(© (mmm

®BS M2.6x8mm x4pc

[D:m O x2pcs

Deck Post (4pcs/FANTOM Ext)
TYFRIMAANT 7> b L Ext)

EF239S

rr (O
© x2pcs

@[]] © x2pcs

© x2pcs

Servo Mount (FANTOM Ext)
=RV (T 7V b LEX)

Front Axle Ext (SIFANTOM Ext)
70V MR BST 7Y b LB

©{

© CSM2x124pcs @ FH M2x10 2pcs

@“B ® M2 xdpcs

T
O x2pcs

@O © Ball 4.8 xdpcs

Linkage Parts (FANTOM Ext)
U r—IIN=Y (77> kL Ext)

y m SC222-04

‘@l- I]" @ x2pcs

o Wi © @U ORG02CL

(Ojje @0 be P2 x2pcs
R Shock (FANTOM E

©0 DO FerSte TATME

@é' @0 D@ eE-Rin
E1.5>?3pcs @U

Q o P-2 O-Ring

Rear Shock Parts (FANTOM Ext)
V¥ 23y IN—Y (77 M Ext)

@@ ORG02BK
P2 x4pcs

O S M3x3mm FH M3x8mm

i @

Shock Wrench (FANTOM Ext)
Vav I LYFT 7Y MLEx)

©

Front Spring (M/4pcs/FANTOM Ext)
70V bRTU VG MANT 77 b L Ext)

@9

LW Wheel Nut (Silver/4pcs/FANTOM Ext)
BRE -y MYVR=ANT 77 b b)

HD Antenna Set (Silver/FANTOM Ext)
HD7 > 7+t M IVIN—=/T 7> b s Ext)

EFHO001BK /W EFTHO01BK /W FTH005BK IW

BK:Black BK:Black
W:White W:White

Wheel (F&R 2pcs/FANTOM EP) Pre-Shaped Front Tire H38" (2pcsIFANTOM EP) | | Pre-Shaped Rear Tire L25° (2pcsIFANTOM EP)
RA =)V @#2AN/7 7> b s EP) TOVNATHE BERREHONT 7Y LR | VP4 7105 BEZBEHONT 7V MLEP)

EFB002 UT019

x4pcs

el

Frange Metal 3x6mm (ULTIMA)
777IAB1b3x6mm (7174 3)

CRC2 Non-Decoration Body (FANTOM Ext)

CRC2/ »7aALb—23viRT 4 (77> MExt)

FANTOM EP-4WD Ext Option Parts List

EFWo01G___JEFwoo2
<

~.

Carbon Gear Diff. Axle (FANTOM EP-4WD)
H—RFVTTT7IRIV (77 b L EP-4WD)

(,(o

Front Double Bearing (Gold/chs/FANTOM EP-4WD)
70/M AT (3=IVR2AI7 71 L EP-4WD)

Wing (Gold/FANTOM EP-4WD)
945 (A=IVR/77 ML EP)

SP Rear Wheel Hub (L/FANTOM EP-4WD)
SPUAHRA—IVINT (LI77/ b LsEP-4WD)

T — )
CRREa

Carbon Suspension Arm (FANTOM EP-4WD)
H—RY AT =L (77 s EP-4WD)

EFW007S

T om

[
M eFwo07-04©

@1 erwoor-040
@D EFWO007-04@

Ol

EFW007-04®

EFW007S-01©

o (Mol ]

EFW007S-03®
EFW007S-03@

EFW007S-02

EFWO007S-05

EFW007-06
EFW007S-030
CSM2.6x6mmx2pcs

EFW007-071

@U @U @[B

BB 6x10x3mm x3pcs BB 6x12x4mm x2pcs

e

EFW007-04@ x2pcs

EFW007-04@
M2.5 Nylon Nut x2pcs

EFW007-04@
M2.6x5x0.5mm x6pcs

Q EFW007-07 x16pcs

@ Ball Diff. Grease

6mm Ball Diff.Set (Silver Carbon Shaft )
6mm R—/LT 7ty b (ZIVIN—H— «1'\//&:7 ~)

10x12mm x4pcs

Main Chassis w/CF Plate (FANTOM Ext)
A Vv Y= FTL—b (T7V M LExt)

Carbon Upper Deck (FANTOM Ext)
H—RUT7YN=TYF(T77 b Ext)

—EIN=VERFTE L TWVEWN—Y DB Y E T,
ZDHRE. KB/N\—YEBNEBAThTWVET,
Note that some parts are not sold as spare parts!

N (=] e [m]
¥ ART A TS 3 VIS~V EIEIEWEBS A % TE L,

Please see the website for spare & option parts prices.
www.kyosho.com [5]}

25



FANTOM EP-4WD Ext Option Parts List
EFW012 EFWO013 GAB4202

@ @S/Pink oS
O © e

Ride Height Adjust Plate (0.5mm/F&R4pcs/Ext) Front Spring Set (S-Pink/H-Blue/Ext)

ESARTL— 05mm/ETBAN 77 M EXY) TAVIRT) Gy MSEVH T IV—/Ext) GA-B-60C-4000-2S1P-HardCase-8 Charger Safeguard 2-6S Battery Protector
Gens ace LiPo 4000 A kL-— /X% (60C/7.4V) Gens ace LiPo/\wvF)—7OF7 9% —Q2-6)L/FZEF)

71322B

SC222-02B x2pcs

Ol
CILI | @@]e
° 00l &

o EF240S-010 N~
SPEED HOUSE 7.2V 22HV Ni-MH Battery SPEED HOUSE 7.2V 36HV Ni-MH Battery
Rear Adjust Shock Conversion (Gold/FANTOM Ext) SPEED HOUSE 7.2V 22HV Ni-MH /\'v 7 1) — SPEED HOUSE 7.2V 36HV Ni-MH /\'v 7 1) —
UV EERR A Y N\—aVN\—DavFy b (DU R/E)
36231 362618
@ Pre-Shaped Small Tire(H=38 ¢ 45mm/L=25 ¢ 50mm) /
INBAA (BB ERE/H=38 0 45mm/L=25 ¢ 50mm) SP Knife Edge Reamer KRF Stainless PC-Body Scissors Straight

SPHATTYI)—T— KRFRT Y LR RUART A AYZ— A L—F

RTG53
RA—IL> 1/48 Pitch PINION GEAR
RThLT SRR 36262B 96510 |
LA GEAR RATIO /28
PINION CHART e @Eﬂﬂl
16 4.44 ~— SS M3x3mm
18 3.94 :

;g g;g Emgg:g:}? }ﬂ :mgg:gii %i; :mgﬁzggg ;gl KRF Stainless PC-Body Scissors Curve High Durability Ball Diff.Grease (10g)
. 7 RUART 4 hyR2—Hh—7 BRAMR—ILT T

o s PNGS4818 18T PNGS4827 27T PNGA4822 22T KRFRT Y LA RIVART A hy B2 —Hh—7 BMAER—ILT 771 Z(10g)
. 'ﬂ PNGS4821 21T PNGA4825 25T

gg ggg R246-4826 26T YKWO015B W020TC

Motor shaft length

L 2.96 E-4—7PORE

25 2.84 Over 15mm

26 273 15'“"““‘
.

27 263 —

KANAI TOOL Hex Wrench Driver(1.5mm) KANAI TOOL Hex Wrench Driver(2.0mm/Ti-Coating)
EFB003 KANAITOOL 6 L > F F S /\—(1.5mm) KANAITOOL 68 L > F R 54 \—Q0mm/F%2 > a— )
' YKWO025B YKWO055BXB

// =
KANAI TOOL Hex Wrench Driver(2.5mm) KANAI TOOL Box Driver(5.5mm)
KANAITOOL 6/ L > F K5 A /\—(2.5mm) KANAITOOL R & Z K5 /3—(5.5mm) YKWO055BXB

a-2 Non-Decoration Body (Plazma MK3/FANTOM EF;) SIL0300-8 SIL0350-8B SIL0400-8B

a-2/>7AL—3VRTA (TZAIMK3/ 77~ L EP

37035 82262-100

waf
'St \g/ﬁ
Silicone OIL #300(80cc) Silicone OIL #350(80cc) Silicone OIL #400(80cc)
)27 AL #300 (80cc) )27 AL #350 (80cc) )27 AL #400 (80cc)
SIL0450-8B SIL0500-8B SIL0550-8B

LE MANS 480 GOLD Brushless Motor 21.5T Racing Sensor Cable(100mm)
JVe> 480 d—)UR ISV LAE—4—215T L= w4 —4—7)1(100mm)
S M
o HSe A
= Sh 'SP 188
Silicone OIL #450(80cc) Silicone OIL #500(80cc) Silicone OIL #550(80cc)
200mm - )2V F AL #450 (80cc) )32 F AL #500 (80cc) 2)AVFAAIV#5  50(80cc)
LE MANS 240S ESC (for Brushless/MAX13.5Turn) Mini Servo KS3031-04M All Metal Gear
IV 240S ESC (75 L AF/MAX135%2—) 2 ZH—KKS3031-04M A —) L A& F it

26



"Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

REFANTIN=Y F T VIN—"YDEAF XL

KTNSOBASEIBRENIRSE TOEST

O mZI b L) G LTLEDIFETLANTN=Y AT aVN—V =B A
L nEBIICET BN TELT,

O\ —VRBETEEBALTV RN BEITHEWNGER REF 51
VY AVvT THEATHIEDNTEET,

XBEZHIWHEICE Y FEXFHERHPEGZY ET, REBWEBY 1 MITTHERILEL,

XEBITFEARIIE - KIREEIEBEBEFEXLOERICLY ., BENDHBEHNTETW
EITDTHEL LHTTHESITEL,

1L EFTRBETERDIEEL,

FTIE BELDBED COEREBEVNKROWEWBEICTRIELEEW, SHLD/N\N— Y DIEED
HNUSENEBATEE T, TDOBRITHEIL/EURERBE ZHERBIBDEBADAL—RITGYET,

BIETCEBEYNDZEESTOLREOIAYIA4 VIN—"Y EEE I chErSRERLADET

BIETTHEDN—Y D& E RN OB ETHL REDIF 2 T4 V-V EXE ZF AT NEZTDH TEXTELY,
IA 2 ZAVIN=VEXEIE. THRLED/N\—Y DRmEPHEF ZEEHEICTIX LTLEEV FERRBRREZH W LTfIn
IEREECTT, BERDTEED BIEICBEITLET,

H—EREIR O TWVEWBIELTENET,

7

A: RILERIAE TR BT B: BIECHELT/N—Y % CTENHDSHM3~4BT
N—YDRELHEE AXLAEZEZIS, BEFRDTHED. BIElC
HRI 3. BEIFLET,

W F25AY
REOS I B IN—VEXE
ERIEIET D
ATYH—H
BENTY,

https://rc.kyosho.com
ARTIN—YR AT 3VIS— I T o) —%
BEEARTHBATAIENTEET,

REAA e
T243-0021 #E)I|REATHRE3050 ER 7V R ALV 2T—TF

OLMWVWEEIEI—Y —HKEET
BaE 046-229-4115 24185 A~ (fiRA%ZFR<) 13:00~18:00



The service mentioned below is available only for Japanese market.

HITPSRMEL CAPBRLGRDERSEL A

hSDH—ERISBFEARICRSETIEEET
I T, BIEELTHTEFLODGLREESTVELES. TBAWZWL:

fRFEEEfald. BB — Y —EAEANSHELEELLEN

=0 P A EABENA L OB, BEZENRC A, FROBMEOE L EE

V. [CIRNBERIEA e ADO A, 77 v 7 AXRIEEMETEZEYD < EEWL,
BEAOBMEStk->TEl1—Y—f%E, $Zz 0920

REICHEVNETORIE, TRE1— —E I OEE < E L,
PEVEEORIE. BFTICES OB TURHHEEE CAEDS 2. M1 IUESREO— VK, (T2ES, BEES
(F—No)EBLBEE. DAL BHMICHISE LT

gzcosmoavi: 046-229-4115
rAxcosmnaeiz:046-229-4032

HETOSEVEEIE . T243-0021

BIECOBBVEEIE B~ &R (15 B%k7<)13:00~18:00,

FAXTIE. 2485/ BRVEEORMZ LTEVE T, BEIE BE
Lt B2 and)ET, EXR AR~ B BZR)

5] IR BT FE3050 EAR 777 ARAA>R2T—T7F
rEtklatt 1——1B=E%

FRUER

SIS Bk

BBWVE AL FAXE FIEETHEE IEEW BIEFERR RETREDOIZAZEREE TEEL T,
BXDOHZEIF BEVEERROIC—ZRELTIEEWL

%H

[ & No.30637 |@m2% | FANTOM EP-4WD Ext )
5% MEFE [THEA
{ER A—=H—% [ELRES F—A—
o el o0
JUHF
CEA R/CE % F
e
S=F2
nl ;i
(ESi e
CEED N
E& E;.EE ( ) FAX ( )
EHDRRIC =
AaEhEgs | Ban ( ) FAX ( )
| BB~ SRR BERC)13:00~18.00 RIS & | AINo. zmrm )
4 _ N\
BEVEETEAMR A masmso—IBeaeagEsE—N) 2RVAEL SB K AIITRAGS,
\_ )

HEEHASH TR BEROEANBROFREICAZANTEY Y, BERLY D, EXRUSHOEEERBLCTHY ATcBEROEANBRICOEE LT
LIVRARIBE 5B LEHY A,

(MBEBEHRDEFIDEEE R IHE.

QERICEDERTHARERIITIBE,

(M~QB)DIHEZFREEITCHE=FICIRME

B)Y—ERDIRHDT L DEFERIHIRT 5358,
TRk Et T248-0021 #3)IIREATRA050 EART I A XA V9 T—TF

®
ICVESHU REAR—LN—Y @ 1 — ¥ — = EEE 046-229-4115
THE FINEST RADIO CONTROL MODELS WWW-kyOShO.COm Bﬁ:ﬁ L\étj:ti E HEN%HE(*Rg E ;& I}% < )1 3 : 00~1 8 : OO

31112501-1 PRINTED IN CHINA



	30637-MM02_P001_ol
	30637-MM02_P002_ol
	30637-MM02_P003_ol
	30637-MM02_P004_ol
	30637-MM02_P005_ol_rev1
	30637-MM02_P006_ol
	30637-MM02_P007_ol
	30637-MM02_P008_ol
	30637-MM02_P009_ol
	30637-MM02_P010_rev1_ol
	30637-MM02_P011_ol
	30637-MM02_P012_ol
	30637-MM02_P013_ol
	30637-MM02_P014_ol
	30637-MM02_P015_ol
	30637-MM02_P016_ol
	30637-MM02_P017_ol_rev1
	30637-MM02_P018_ol
	30637-MM02_P019_ol
	30637-MM02_P020_ol
	30637-MM02_P021_ol
	30637-MM02_P022_ex_ol_rev1
	30637-MM02_P023_ex_ol_rev1
	30637-MM02_P024_SPL_ol_rev1
	30637-MM02_P025_OPL_ol_rev1
	30637-MM02_P026_OPL_ol
	30637-MM02_P027_kounyuu_ol
	30637-MM02_P028_fax_ol



